Page 1 of 72

/Imanual place.com/downl oad/cub-cadet-parts-manual -for-model -2164-tractor/

http

42" Deck Assembly

Cub Cadet Padts ND¥seOEHnModd2teadieictearts Call 606-678-9623 or 606-561-4983
2164 Tractor

Full download

N}

haqu
// Nt PN
= &)

§

X
\

WIJJGImTI\rn
\ ",
HMW\\\_\%YIM J,
[/
Va
P _,

Thisisthe cut pages sample. DOWWWF}QOW@FMI(@ com



http://manualplace.com/product/cub-cadet-parts-manual-for-model-2164-tractor/

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2164 Tractor Page 2 of 72
42" Deck Assembly

Ref#  Part Number Qty S/P/F  Description
1 603-0181A-0498 1 S  Plate Assembly, Mounting
2 603-0199 1 Handle, Tension
3  603-0200-0498 1 S  Bracket, Front Lift
4  603-0409A-0498 1 S  Deck Assy, 42" w/Front Wheels
777530010 1 S  Graphic, Danger Top/RH Deck
777530014 1 /P Graphic, Tension Lever
777530018 1 /P Graphic, Safety Top/LH Deck
777530012 1 S  Graphic, Assembly Chute
5 703-1693-0498 1 Bracket, Hinge Mounting
6  703-2559-0498 1 S  Bracket, Handle Stop
7  703-3237-0498 1 /P Shield, RH Pulley
8  703-2945-0498 1 S  Shield, LH Pulley
9 710-0751 2 /P Screw, Hex Cap, 1/4-20 x .62 GR5
10  710-1260A 3 /P Screw, Hx Wsh Hd Tapp, 5/16-18 x .75
11 710-3008 2 /P Screw, Hex Cap, 5/16-18 x .75 GR5
12 710-3178 3 /P Bolt, Carriage, 3/8-16 x .75
13 711-0792 1 S  Pin, Hinge, .25 Dia x 6.75 Lg
14  711-3314 1 S Pin, Roller, 1/2 Dia x 7.31 Lg
15 712-0431 10 S  Nut, Hex Flange Lock, 3/8-16
16  712-3004A 5 /P Nut, Hex Flange Lock, 5/16-18 GR5
17  712-3006 4 /P Nut, Hex, 1/4-20
18 712-3048 2 S  Nut, Hex Jam, 1/2-13 GR5
19  712-3083 2 /P Nut, Hex Insert Lock, 1/2-13
20 714-3004 1 Pin, Cotter, 3/32 x 1.25
21  715-3003 2 /P Pin, Spirol Spring, 3/16 x .75
22  726-0106 1 S Cap, Speed Nut
23  731-1032 1 S  Deflector Assy, (Incl 5, 13, 22, 26)
24  731-3005 1 /P Roller
25  732-0262 1 S  Spring, Extension, .88 OD x 6.12
26  732-0602 1 S  Spring, Torsion
27  732-3115 1 /P Spring, Extension, 1.25 OD x 8.15
28  732-3127 2 S  Spring, Compression
29  734-0973 2 /P Wheel, Deck, 5 in. Dia
30 736-0270 4 /P Washer, Bell, .265 x .75 x .062
31 736-0272 4 S  Washer, Flat, .510 x 1.0 x .060
32 736-0921 2 S  Washer, Lock, 1/2
33 738-0143 1 /P Bolt, Shoulder, .498 Dia x .340 Lg
34  738-507B 2 Bolt, Shoulder, .50 Dia x .434 Lg
35 738-0533 2 S  Bolt, Shoulder, .498 Dia x 1.64 Lg
36 738-0572 2 S  Bolt, Shoulder, .375 Dia x 1.16 Lg
37 747-3172 1 S  Rod, Front Lift
38 747-3188 2 Pin, Mower Support
39 777S30145 1 S  Graphic, Danger
40  703-1890 2 S  Wheel, Deck w/Fitting
737-0280 2 S  Lube Fitting
41  738-3056 2 S  Bolt, Shoulder, 1/2 x 2.5
42  736-0105 2 /P Washer, Bell, .401 x .870 x .063

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 3 of 72

2164 Tractor

42" Spindle Assembly

7o
(o)
(®)
™ \.

y .nl /. N ' MM
= Rz rﬂ &) A/mmv Amw (=
&

VAT

M~

A\, M“. ,v\\

N

TN
=
NS T

{
A\

i Hwﬂu WTWWUM ) *m_\ %
\ / / \\ MA
Sy

g \L P L
AAO_ v A/ 4lv A HMMW_V “)u U' n\‘nnv \\
RN AN =
(&

\nWM \\\.IHM\NMMMMWWWNM
- P d
A~ N A 3 , f\
® =, /NN
A S s X
\\\ // \\\\ MW,\ / s
PRV /i \M\my/,
/ Lw T I,/ . \ QIJ
@/M e/ N\ |
¥ / \“\ X
\ )
\ \\ / “\ - \ N,m.um\ “
\‘ \“\\“MW%A N4
[/ \\m/
“ \WMW/
\\\\\\\\\\\ | AN
s LU
O
> ,VQ\\
R\
~ AN
N CERVAN
(=) >
\
//”mm

)
7 P
o <)
\\ N\\
i

/\l/

A.uvv

R

\
,Yaﬁy
LA TR L ]
\ Qm \ \\ \
\;A\Hl \ .-A \\K L
GG ) ®ARE®

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2164 Tractor

42" Spindle Assembly

Page 4 of 72

Ref#  Part Number Qty S/P/F  Description
1 603-0172 1 S  Pivot Arm, Double Pulley
2 603-0181A-0498 1 S  Plate, Mounting (Mfg Date H169 & Before)
603-0181A-0716 1 S  Plate, Mounting (Mfg Date H179 and After)
3  703-2463-0637 1 /P Arm, Idler
4  710-0520 1 /P Screw, Hex Cap, 3/8-16 x 1.5 GR5
5 710-0923 1 /P Screw, Hex Cap, 5/8-18 x 3.0 GR5
6 710-1010 1 /P Screw, Hex Cap, 1/2-20 x 3.0 GR8
7  710-1260A 8 /P Screw, Hex Wsh Hd Tap, 5/16-18 x .75
8 710-1336 2 S  Bolt, Spindle, 3/4-16 x 4.25
9 712-0239 1 S  Nut, Hex Center Lock, 1/2-20
10 712-0431 1 S  Nut, Hex Flange Lock, 3/8-16
11 712-3078 2 /P Nut, Hex Flange, 3/4-16
12 716-3020 2 S  Snap Ring, Internal
13  721-3018 4 S Seal Oll, 1.25x 1.874 x .25
14  732-0262 1 S  Spring, Extension, .88 x 6.12
15  732-3115 1 /P Spring, Extension, 1.25 x 8.15
16  736-0100 1 /P Washer, Flat, .531 x 1.25 x .036
17 736-0179 1 S  Washer, Flat, .531 x 1.25 x .100
18  736-0290 1 /P Washer, Flat, .63 x 1.0 x .063 Hdn
19  737-3000 3 S  Fitting, 3/16 Drive Lube
20 741-0338 2 /P Bearing, Flange, 3/4 ID x .53 Lg
21  741-0524 2 S  Bearing, Ball, .62 1D x 1.57 OD
22  741-3028 4 S Cone, Bearing
23  741-3029 4 /P Cup, Bearing
24  741-3031 2 S  Spacer, Bearing
25  748-3065 4 S  Spacer, Deck Spindle
26  750-0656 1 /P Spacer, IdIr Brkt .50 ID x .75 OD x 2.25
27  750-3132 1 S  Spacer, Pully .6351D x .88 OD x 1.25
28  750-3190 2 S  Spacer, Bearing, .780 x .963 x .777
29  750-3191 2 Spacer, Bearing, 1.615 x 1.86 x .8427
30 754-3073 1 S  Belt, Spindle, A-Section x 61 Lg
31  754-3055A 1 S Belt, PTO, B-Section x 112.4 Lg
32 756-0627B 1 S  Pulley, Flat Idler, 3.5 OD
33  756-3069 1 S  Pulley, Double
34  756-3089 2 V-Pulley, 4.0 Dia
35  759-3830 2 Blade, 3 In One, 21.20 Lg
759-3969 2 Blade, Low Lift
36 918-3129 2 S  Spindle Assembly, Blade (Includes Ref #13,
22,23, 24,28 & 29)
37 731-1643A 1 S  Plug, Mulch
38  710-0597 1 /P Screw, Hex Cap, 1/4-20 x 1.0 GR5
39 712-3006 1 /P Nut, Hex, 1/4-20 GR5
40  712-3087 1 /P Nut, Wing, 1/4-20
41  736-0173 1 /P Washer, Flat, .28 x .74 x .063

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 5 of 72

2164 Tractor
Air Cleaner

&
3
\\.n._”..,/ o .B
(o (v) )
f \AU. ,,? e \\..-...,.j (@]
(W ™M) @
f #
A\ %
\\M“HHM“/ TN vmw ” \r,/.v m
\uww“nmm\nmmmmwm” _.__.Ii!ru \ 4 Iv_m e WJ
17 Neas / .
(i AW /A
| - AA \_‘- mmmmm - w_ e_
Wy W,
N\ / ) =it
/f N , \h mwnwnnf i S y/ r I /i
/rM”ﬂ”m,” ”v‘\\&\ 'e ™ \\W. D _U-Jw.m%_ _/V//I.m
/ Y
/ Nl (i
\ y/ %N
N7 S N\ S
P e \W4
o)
—a”



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2164 Tractor Page 6 of 72
Air Cleaner
Ref#  Part Number Qty S/P/F  Description
1 BS-805406 2 S Screw, Sems
2 BS-805655 1 S  Gasket, Air Cleaner
3 BS-807796 1 S Bracket, Air Cleaner
4 BS-807857 1 S Base, Air Cleaner
5 BS-394018 1 S  Cartridge, Air Cleaner
6 BS-807862 1 S Cover, Air Cleaner
7 BS-491875 1 S Knob, Air Cleaner
8 BS-805406 1 S Screw, Sems
9 BS-805057 2 S Screw, Sems
10 BS-272490 1 S Element, Foam
11 BS-807797 1 S  Shield Assembly
12 BS-805631 1 S Plate, Air Cleaner
13 BS-805632 1 S  Tube, Air Inlet
14  777D02391 1 Label, V-Twin Engine

WWW.mymowerparts.com



Cub Cadet Papis NCiseOEHRModdzisadteicsarts Call 606-678-9623 or 606-561-4983

Full download

/Imanual place.com/downl oad/cub-cadet-parts-manual -for-model -2164-tractor/

http

Page 7 of 72

2164 Tractor

Battery, Electrical Components & Switches (S/N 1F309G & Before)

(w0

I

C

= z
L og
AR Eh5
¢ & @) @) 3o % OF
Vm\\ mmmw &, ,_mm JRaro \»/ bFrao
&\ 7 _ Ve 7
mm/{\ G M/ vl e
§ < 05 P
\\

/ 4
AA " AMW\ “A \\:/ o
AN O B
‘ ,,..., =
;

a
/
__‘_mmwv waw;!”

-

A

4 ”/ “““ :

. wwﬁm,,/@ﬁwﬁ\\

\ /, WVJ#!.!,MV\N
VN

\ -
i\
TLAN

N N

.
\
ek
W K .wa

n n s
w \.\. \\ ””m K’ lul\

LT TN N (oo
.,/\\\; ywuya ,ﬂ,,,ﬁ/_,\ N, ) /
7 Wy Sy

NI SR\
SO0 YT AR

/ \“ RN N Y,

I A i
‘& \

\
\ 3 ,,__,,,,”
" \n )
[on]
(&) ...... 0 N
_“ . \ ° .V/

e —e—

I
\ SN
-' N.mJlnununm...HHIMllil.ﬂ.vv

ot ‘ ),..,\1..,,,-_,..,,@" NN ———
A ‘ RS
A ,DU/, ] \ HWHHN/ e L]
& (3 | N\
‘ S /w/
‘ 1 -
A A IC
A — \v P\ )

Thisisthe cut pages sample. DOWWWF}@OW@NMI@ com



http://manualplace.com/product/cub-cadet-parts-manual-for-model-2164-tractor/

